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30 dom ¥ T L

50

2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz

3 2670 GHz 2,630 GHz 100.000 kHz 267343 GHz 2.82 dBm -27.18dB
2475 GHz 2.490 GHz 1.000 MHz 24897 GHz -31.65 dBm 2,690 GHz 2,691 GHz 500,000 kHz 2.68001 GHz -24.86 dBm -14.86 dB
T N T - gn o ome TER o gha  mE: e
493 GHz i 2 i3 g e 2,695 GHz 210 GHz 1.000 MHz . 3 -26.! m -13.96 dl
2496 GHz 2516 GHz 100,000 kHz 251430 GHz 1.76 dBm 2710GHs 2795 GHe. 1,000 Mz 371644 GHz 36,93 dBm 119348

. e =

11:34:56 0B.06.2021 11:56:40 08,086.2021
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seanran as. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 40MHz / CP OFDM / QPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

e s e o =
Reflevel 40.00dBm  Offset 22.70 d8 Mode Sweep SGL Ref Level 40.00 dBm  Offset 22.70 d8 Mode Sweep SGL
Count 100/100 Count 100/100

40 dBm- ‘ ‘ +

30

0

' ]

10 dBerr ‘ ) 10

048 ] o ]l

10 ‘ | k} i 10 f

20 48

; ! T

20 B T t qu ! h ‘

30 - e k ! ‘ NI F

eses il ' L‘ i’l'\lll‘\r | \‘\ | e W l
a0 - + oy’
Y 1] It I
[ RV P (TSP YR W | O AP SO VU ey 50
-50
[ 2,65 GHz 10005 pis 145 MHz/ 2795 GHz

2.475 GHz 8004 pts .1 MHz/ 2.536 GHz 2 Result Summa:
2 Result Summar

2.650 GHz 2.690 GHz 100.000 kHz 268937 GHz 22.27 dBm -200.00 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -31.38 dBm -200.00 dB 2690 GHz 2691 GHz 1.000 MHz 2.69002 GHz 0.43 dBm ~200.00 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49489 GHz -19.09 dBm -200.00 dB 2,691 GHz 2,695 GHz 1.000 MHz 2.69128 GHz -13.23 dBm -200.00 dB
2.495 GHz 2.496 GHz 500.000 kHz 2.49596 GHz -10.20 dBm -200.00 dB 2,695 GHz 2730 GHz 1.000 MHz 2.69627 GHz -22.71 dBm ~200.00 dB
2.496 GHz 2536 Ghz 100.000 kHz 2.49663 GHz 19.65 dBm -200.00 dB 2.730 GHz 2795 GHz 1.000 MHz 2.73261 GHz -37.24 dBm -200.00 dB

eDe202) ‘on0eu)
e e —
12:11:33 08.06.2021 12:24:18 08.06.2021

Channel power -13dBm > -18.33dBm (PASS) Channel power -10dBm > -16.34dBm (PASS)

RefLevel 20.30dBm  Offset 22.70d8 » RBW 5 kHz Reflevel 4020 dBm  Offset 22.70dB # RBW 10 kHz

- At 308 @ SWT 100 ms ® VBW 20kHz _Mode Sweep . At 3048 ® SWT 100 ms ® VBW 30 kHz _Mode Sweep

S AR 1ACR

30 . 30 dBo T

20

10 dBen
0 0
10 RUE
e
20 dBrmr 20 B B
A f AL
30 \/\hh TyaTer it . 30 ha V0 MV\W
VY

L A | | ‘

Nt et . AL WWNW L A A AN
ol ! ~ . gk
CF 2.49575 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | |CF2.6905 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summa None

Tl (Ref) 500,000 kHz -18.33 dBm 1,000 MH; -16.34 dBm |
Tx Total 21833 dBm T e 000 MHr 1634 dBm

— S
e T
12:19:22 08.06.2021 12:32:31 08.06.2021
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 227008 Made Auto Sweep

saL RefLevel 40.00dBm  Offset 22.70 d8.

Count 100/100

JETE
40

Mode Auto Sweep

s6L

Count 100/100

Line SPUE‘DLS LINE_ABS_0d2

pryEE— " Rhss.
Line _SPURJGUS_LINE_ABS_0f2
30 dBm APORBUS e ABs_002
P 20
10 10
m -
N . et ik v
i PRI v
| _ 1
10
| b
SPUtaBUs_UNE_ABs 002 It
30 dBm W’ - l .
I b,
-40 dBm
50
2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2.536 GHx [2 Result Summai
2 Result Summa:
2.650 GHz 2.690 GHz 100,000 kHz 2.65671 GHz 2.90 dBm -27.10 dB
2475 GHz 2490 GHz 1.000 MHz 24521 GHz -31.24 dBm -6.24 2680 GHz 2691 GHz 1.000 MHz 269000 GHz 18.63 dBm -8.63dB
2490 GHz 2495 Gz 1.000 MH: 2.49403 GHz 2511 dBm 1211 dB 2691 GHe 2695 Giix 1,000 Mtz 269294 GHz 2292 dBm 12.92 dB
235 Gtz 2496 Gz 500,000 kitz 2.49590 GHz -26.98 dBm -13.98 dB 3635 Chiz 3730 CHe 1000 Mz 2.69501 GHz 2437 dBm 12248
2.496 Gl 2536 Ghz 100,000 kitz 2.49765 GHz 1.62 dBm 7833 dB. e S 5an o 1500 it 273099 GHz 36,59 dBm 15948
ety IR oy O ey I T
2030

12:10:20 0B.06.2021

12:30:30 08,086.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70d8

RefLevel 40.00dBm  Offset 22.70dB

Mode Sweep . e
Count 100/100 Cowt 100/Y00
1 Sprtous Kndoubins Vva || Spurious Emissions 1Avg
40 dBen
30 dBa
20
I
H{ 10
1 0
0
I i I
10 dy [ i i
20 4l w 200 1
| A !L 30 | I
30 dBm —t— —r - ! — l * ] 118 STRTY
R RTIT AT I I Al . =
40 dBr T \'\M i ~ t Wil — o e e TPV RS 7
(CLLEN " S NPV IO W TP S Y N et e Ll | | S
50
2.65 GHz 10005 pts 145 MHz/ 2.795 GHz
8004 pts 6.1 MHz/ 2536 Ghz || e
2.650 GH; 2.690 GH; 100.000 kH 2.68935 GHz 22.53 dBm -200.00 dB
2.475 GHz 2.490 GHz 1.000 MHz 248935 GHz -29.02 dBm 2690 su: 2691 ‘,": 1.000 MN: 24 0.97 dBm 200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 249483 GHz -17.87 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69120 GHz -13.14 dBm 200.00 dB
2,495 GHz 2496 GHz 500.000 kHz 2.496 00 GHz <10.00 dBm 2.695 GHz 2730 GHz 1.000 MHz 2.69539 GHz -24.83 dBm 200.00 dB
2.496 GHz 2536 GHz 100.000 kHz 239559 GHz 2023 dBm 2.730 GHz 2795 Ghz 1.000 MHz 2.74863 GHz -37.28 dBm 200.00 dB
. Sy "] = oot

12:12:22 08.06.2021

12:25:12 08.06.2021

Channel power -13dBm > -18.62dBm (PASS)

Channel power -10dBm > -16.54dBm (PASS)

RefLevel 20.30dBm  Offset 22.70d8 » RBW 5 kHz

Reflevel 4020 dBm  Offset 22.70dB # RBW 10 kHz

saL
- A 3008 ® SWT_ 100ms ® VBW 20Kz Mode Sweep Count 100/100 | # Att 3048 ® SWT 100 ms @ VBW 30kiz _Mode Sweep Count 100/100
1ACR 1Rm Ave
1ACR 1 g
30 n 30 dBe T s
20
10 dBan
0 0
10
B
ol
20 dBm - [0 <
. L S
30 A Y Akl ” —
e T i Ny
- 40 dbm "‘% E ikl 1 T
oy AU A pa gty o Ao
Ll LT At

Aol toba L A JUNAMYT M\‘WWNWWW W VAt
ety Gy 50 e
CF 249575 GHz 1001 pts 102.0 ki/ Span 1.02 MHz | | [cF2.6905 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summa None

T (Ref) 500,000 kiz -18.62 dBm T s 1000 MlT2 G5 B
Ta Total 1862 dBm T e e
noty NN o R e

12:18:57 08.06.2021

12:32:58 08.06.2021

12257
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 227008 Made Auto Sweep

6L
Count 100/100

RefLevel 40.00dBm  Offset 22.70 d8.

1 Spurious Emissions

a0

Mode Auto Sweep

s6L

Count 100/100

nit-Choc + Rpis it L
Rl v ey Uine _SPURloUS_LINE_ABS_0d2
30 dBm APORBUS e ABs_002
P 20
10 w
0 R S T . _— | Laacae i G bt
10 =l
\ .
3PS e w5 002 |
30 B ‘J‘ \u 5 v e ———,
30 dbm :
50

2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2.536 GHx [2 Result Summai
2 Result Summa: I
2.650 GHz 2.690 GHz 100,000 kHz 2.654 25 GHz 2.27 dBm -27.73 dB

2475 GHz 2490 GHz 1.000 MHz 2485512 GHz -31.52 dBm -6.32 bt 2680 GHz 2691 GHz 1.000 MHz 269000 GHz -18.65 dBm -8.65dB

2490 Gt 2495 Ghir 1.000 Mz 2.49493 GHz -24.78 dBm -11.78 dB 2891 GHs 2695 GHs 1,000 M 269360 GHz 2262 dBm 12562 dB

2495 Ghr 2,496 GHz 500,000 kHz 249598 GHz -29.48 dBm -16.48 dB 2695 GHz 2730GHz 1.000 MHz 2.69604 GHz -24.16 dBm 11.16dB

2.496 Gl 2536 Ghz 100000 kHz 2.52284 GHz 0.88 dBm -29.12dB e S 5an o 1500 it 273008 GHz 36,56 dBm 5648

ety DR o 5D wey D S O

12:12:57 0B.06.2021

12:29:83 08,086.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Count 100/100
1A

Ref Level 40.00dBm  Offset 22.70d8 Mode Sweep

1 Spurious Emissions
40 dBm

30 4B

|
V

.‘JJ'M { {
) Ay Lo AT
W T N . e ey

6.1 MHz/.

2475 GHz

2.490 GHz
2495 GHz
2.496 Ghz
2.536 GHz

2.48987 GHz
2.49486 GHz
2.49599 GHz
2.496 67 GHz

1.000 MHz

1.000 MHz
500.000 kHz
100.000 kHz

-25.88 dBm
<1336 dBm
-11.21 dBm
20.72 dBm

2,490 GHz
2495 GHiz
2.496 GHz

Ready

PR
¥ Cinets

12:14:07 08.06.2021

RefLevel 40.00dBm  Offset 22.70dB.

Mode Sweep saL
Count 100/100
10
0
10
20 d8
L Wity
pu I FA} .
-
kj?m X ot
50
2.65 GHz 10005 pts 145 MHz/ 2.795 GHz
2 Result Summas
2.650 GHz 2.690 GHz 100.000 kHz 268933 GHz 23.33dBm -200.00 dB
2690 GHz 2691 GHz 1.000 MHz 2.69001 GHz 0.43 dBm 200.00 dB
2691 GHz 2695 GHz 1.000 MHz 2.69145 GHz -14.31 dBm -200.00 dB
2,695 GHz 2730 GHz 1.000 MHz 2.69749 GHz -25.31dBm -200.00 dB
2.730 GHz 2.795 GHz 1.000 MHz 2.75314 GHz -37.21 dBm -200.00 dB
e

12:26:47 08.06.2021

Channel power -13dBm > -19.46dBm (PASS)

Channel power -10dBm > -17.09dBm (PASS)

RefLevel 20.30dBm  Offset 22.70d8 » RBW 5 kHz

Reflevel 4020 dBm  Offset 22.70dB # RBW 10 kHz

12:18:14  08.06.2021

SGL
saL
- At 30dB ® SWT 100 ms ® VBW 20kHz _Mode Sweep Count 100/100 [ * Att 30dB & SWI__100ms & VBW 30kHz _Mode Sweep Comt JO T80
1AGR 1 9 1ACR 1Rm Avg

|
30 e 30 dBn Wit —
20

10 dBan
0 0
10 10,
W
20 dBm - 1110 = -
vy
A AAAR B g
30 YAVAVATA 'Scin 1|30
vV M
- A AANMANAMA i WA ! | ! |
WOk TE 28 " ! L
.t My [~
b b o A b e
il 08 8 B R ik | i
CF 2.49575 GHz 102.0 kHa/ Span 1.02MHz || (726905 Gz 1001 pts 204.0 kHz/ Span 2.04 MHz
7 Result Summar None 3 Result Summa Nonc
Tx1 (Ref) 500,000 kHz -19.46 dBm Tx! (Ref) 1.000 MHz -17.09 dBm |
Tx Total -19.46 dBm Tx Total -17.09 dBm
T e W

23021

12:33:22  08.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 227008

Mode Auto Sweep

saL RefLevel 40.00dBm  Offset 22.70 d8.
Count 100/100

Mode Auto Sweep

1 Spurious Emissions

s6L

Count 100/100

nit Cha " RRss 40 dBh
Rl v ey e _spURloUs_Lve_ass.ofe
30 dBm APORBUS e ABs_002
2 0
10 10
0 | A A T T e[| T ]
10 :
| b
SPUiBUs e aBs_oo2
| l
30 4B T—
=) \ ‘ e
40 dBm
50
2.65GHz 10005 pts 145 ML/ 2.795 GHz
2475 GH: 8004 pts 1 Miiz/ 2336 Gt || B Resutt Summa:
2 Result Summa:
2.650 GHz 2.690 GHz 100,000 kHz 2.65965 GHz 2.63 dBm -21.37 dB
2475 GHz 2490 GHz 1.000 Mz 243002 GHz -29.85 dBm -4.85 ds 2680 GHz 2691 GHz 1,000 Mtz 269000 GHz -21.36 dBm 1136 dB
2,490 GHz 2495 GHz 1.000 MHz 249412 GHz -28.47 dBm -15.47 dB 2691 GHz 2,695 GHz 1.000 MHz 2.69218 GHz -19.42 dBm -9.42dB
235 Gtz 2496 Gz 500,000 kitz 2.49600 GHz -28.48 dBm -15.48 dB 3695 Ghiz 3730 GHz 1,000 MHz 2.68501 GHz -25.50 dBm 1250 dB
2496.GHz 2536 GHz 100,000 kHz 253111 GHz LA 2 2730 GHz 2795 Ghz 1.000 MHz 2.73086 GHz -36.57 dBm 1157 dB
[ BT I -

12:13:1% 0B.06.2021

12:29:25 08,06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Count 100/100
1Avg

Ref Level 40.00dBm  Offset 22.70d8 Mode Sweep

1 Spurious Emissions
40 dBm

30 4B

1l ]

W,-\r‘.’v««»-&ﬂﬁw Vin

|

o

6.1 MHz/.

2475 GHz
2,490 GHz
2495 GHiz
2.496 GHz

2.490 GHz
2495 GHz
2.496 Ghz

2.49007 GHz
2.49440 GHz
2.49599 GHz
2.496 63 GHz

1.000 MHz

1.000 MHz
500.000 kHz
100.000 kHz

-28.02 dBm
-17.56 dBm
<12.02 dBm

19.13 dBm

2.536 GHz

Ready Ve

0082021
gy

12:15:03 08.06.2021

RefLevel 40.00dBm  Offset 22.70dB

Mode Sweep saL
Count 100/100
1 Spurious Emissions 1Avg
10
0
10 j‘i
20 d T % "
30 | 'ﬁ 1
| ) 'L“ ‘
‘L’P 1 WA
50
2.65 GHz 10005 pts 145 MHz/ 2.795 GHz
2 Result Summa
2.650 GHz 2.690 GHz 100.000 kHz 268933 GHz 19.83 dBm -200.00 dB
2690 GHz 2691 GHz 1.000 MHz 2.69000 GHz -0.28 dBm 200.00 dB
2691 GHz 2695 GHz 1.000 MHz 269151 GHz -16.63 dBm -200.00 dB
2,695 GHz 2730 GHz 1.000 MHz 2.70033 GHz -27.37 dBm -200.00 dB
2.730 GHz 2.795 GHz 1.000 MHz 2.776 86 GHz -37.37 dBm -200.00 dB
woty e

12:27:36  08.06.2021

Channel power -13dBm > -20.27dBm (PASS)

Channel power -10dBm > -18.6dBm (PASS)

Ref Level 4030 dBm

Reflevel 4020 dBm  Offset 22.70dB # RBW 10 kHz

12:17:41 08.06.2021

Offset 22.70dB ® RBW 5kHz SGL SGL

- Att 30dB * SWT 100 ms ® VBW 20kHz Mode Sweep Count 100/100 * Att 30dB * SWT 100 ms ® VBW 30 kHz Mode Sweep Count 100/100
1ACLR 1Rm Avg |1 ACLR 1Rm Avg
30 ‘ ~ 30 dBe it .
20 a8

10 dBew 10 dBm

0dBm 0

-10 40

Vv

20 20 4

30 A B ADAN | 30

B NI ]

" AN - gy | | |

) "
Lok TH VI VO P L 5 MMWWMM WP Ao Mg
R | W NPT |
CF 2.49575 GHz 1001 pts. 102.0 kHz/. Span 1.02 MHz [CF 2.6905 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summat None I
Tx1 (Ref) 500.000 kHz -20.27 dBm Tx1 (Ref) 1.000 MHz -18.60 dBm
Tx Total -20.27 dBm Tx Total -18.60 dBm
[ N

12:33:46 08.06.2021
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 2270 dB Made Auto Sweep saL RefLevel 40.00dBm  Offset 22.70 d8. Mode Auto Sweep

s6L
Count 100/100 Count 100/100
1 Spurious Eminions
80 dBhmit-Chock- + Shss. 40 dByH-Chick 2
Line _SPUR|QUS_LINE_ABS_0d2 Line _SPURJOUS_LINE_ABS_0d2 Phss
30 dBm 1 1 SpORIGUS_UNE_ABS_002
20 0
10 L
o L T v
r‘.-u\* B L L e L ]

10 [

|
30 dBm i i ‘J e

L | b
-40 dBm T T 1
50
2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2475 GH: 8004 pts 1 Miiz/ 2336 Gt || B Resutt Summa:
2Rkt Somy _——I
2.650 GHz 2.690 GHz 100,000 kHz 2.65285 GHz -30.50 d
2475 GHz 2490 GHz 1.000 Mtz 248823 GHz -34.08 dBm -9.08 o 2680 GHz 2691 GHz 1.000 MHz 269000 GHz 1278 dB
2,490 GHx 2,495 GHz 1.000 MHz 249471 GHz -27.96 dBm -14.96 dB 2691 GHz 2,695 GHz 1.000 MHz 2.69137 GHz -14.46 dB
2495 GHz 2496 GHz 500,000 kHz 2.49598 GHz -30.41 dBm -17.41 dB 2695 GHz I730GHz 1.000 MHz 2.605 74 GHz 13.05 dB
2.496 GHz 2536 GHz 100000 kiz 251286 GHz -1.71 dBm L 2730 GHz 2795 Ghz 1.000 MHz 2.73203 GHz 12552 dB
sy DR o O ey DN S O
12:15:35 08.06.2021 12:28:55 0B.06.2021
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  Offset 2270 d8 Mode Sweep

RefLevel 40.00dBm  Offset 22.70dB Mode Sweep

Count 100/100

40 dBm i ‘
30
20
10 dBmr 10,
0
0B [
-10 5 L
10 J\h
|
-20 dBm 200
30 -
30 K J-LI.—H
& 4 " u A
© - . - Rl i U ¥
| v w50
50 -
| 264 GHz 10005 pis 15.5 MHz/
2.475 GHz 8004 pts 2,586 GHZ [ fesalt Summe
2 Result Summar

2475 GHz 2490 GHz 1.000 MHz
2490 GHz 2,495 GHz 1.000 MHz
2.495 GHz 2,496 GHz 500.000 kHz
2.496 GHz 2.546 GHz 100.000 kHz

2.49026 GHz

2.
2.49599 GHz
2.49679 GHz

12:50:43 08.06.2021

= owbeamy
E sen

2,690 GHz 2691 GHz 1.000 Mz 2.69000 GHz -3.33 dBm
2691 GHz 2695 GHz. 1.000 MHz 2.69121 GHz -12.51 dBm
2695 GHz 2.740 GHz 1.000 MHz 269553 GHz 2. m
2740 GHz 2.795 GHz 1.000 Mz 2.76843 GHz -37.44 dBm
Reay

12:38:51 08.06.2021

Channel power -13dBm > -20.77dBm (PASS)

RefLevel 20.30dBm  Offset 22.70d8 » RBW 5 kHz

Reflevel 4020 dBm  Offset 22.70dB # RBW 10 kHz

2.640 GHz 2.690 GHz 100.000 kHz 268919 GHz 23.40 dBm

Channel power -10dBm > -18.86dBm (PASS)

- At 3008 @ SWT_ 100ms ® VBW 20Kz Mode Sweep Count 1007100 | * Att 3048 ® SWT 100 ms ® VBW 30 kHz _Mode Sweep
SAGR 1ACR
30 . 30 dBo T - T
20

10 dBm
0 0
a0 10

y,
20 dBm- | |20 Bt

e
% e “n g
30 ]300 A ¢.ww
0 mlv‘vma\w 40 dBo———} ol T T |
PO o A '

N e &;WWWNMM AN A b A
N .L\,Ysi,u., JUgkh ‘ | ! S |
CF 2.49575 GHz 1001 pts Span 1.02 MHz | | |CF2.6905 GHz 1001 pts 204.0 kHz/
2 Result Summar None 2 Result Summa None

Tx1 (Ref) 500.000 ktz
Tx Total

Tl (Ref) 1.000 MHz 86 dBm
Tx Total -18.86 dBm

12:55:13  08.06.2021

OhDB20I
1883

Roady

12:44:57 08.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 227008

Mode Auto Sweep saL RefLevel 5000 dBm  Offset 227048 Made Auto Sweep saL
Count 10100 Count 100/100
ETa =
20 dBhit-Check 1 £RSs- —
Line _SPURIOUS_LINE_ABS_0g2 Line SPLIE‘DLS LINE_ABS_oq2
30 dBm APORBUS e ABs_002
0 0
10 w
0 P T R e e e T e, Ny TP v Sl
10 ‘
a0 .
SPUiBUs e aBs_oo2
T 1 I
40 dBm : :
50
264 GHz 10005 pts 15.5 ML/ 2.795 GHz
2475 GHz 8004 pts 1 M/ 259660 || s
2 Result Summa:
2.640 GHz 2.690 GHz 100,000 kHz 2.65096 GHz 1.24 dBm -28.76 dB
2475 GHz 2490 GHz 1.000 MHz 243000 GHz -31.13 dBm -6.13d 2650 GHz 2691 GHz 1,000 Mtz 269000 GHz 23.24 dBm 1324 dB
2490 GHr 2495 GHr 1.000 MHz 249494 GHz -26.64 dBm -13.64d8 2691 GHz 2695 GHz 1,000 MHz 269245 GHz 2261 dBm 126148
2495 Gtz 2496 Gz 500,000 kitz 2.49594 GHz -30.07 dBm 17.07 dB 3695 Ghiz T80 GHe 11000 MH: 2,606 36 GHz 26,45 dBm 1346 dB
2.496 Gl 2546 GHz 100000 kHz 2.53459 GHz 0.56 dBm -29.44 dB 2740 cr 3795 orte 1000 M 277533 GHz 3724 dBm 22448
[ BT I -

12:51:06 0B.06.2021

12:36:52 08,08.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

6L
Count 100/100

1 Spurious Emissians 1Avg

40 dBhpis-Chockt RpSS-
Line _SPURJOUS.

Ref Level 40.00 dBm  Offset 227008 Made Auto Sweep

NE_ABS_062

30 dBm

10 “ul

a0
SPTiG0s_UNe_aBs_002 Fu i
Al

30 d i 'lf. T |

| \

40 dBm T T r T ] — ‘ T N T m

[PTTELE VI G S LRSN AP SRR NS SIPVPRIR I N Y P

50

2.475 GHz 1 MHz/ 2,546 GHz

2 Result Summa

-31.07 dBm
-17.62 dBm

248614 GHz
2.49499 GHz
2.49598 GHz
2.496 86 GHz

1.000 MHz

1.000 MHz
500,000 kHz
100.000 kHz

2.490 GHz
2495 GHz
2496 GHz
2546 GHz

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

14.43 dBm
20.30 dBm

Ready

PRI
T

12:52:06 08.06.2021

SGL
Count 100/100

1 Spurious Emissions 1Avg

RefLevel 40.00dBm  Offset 22.70dB Mode Sweep

10
0
1
|
10
!
20 a8y I
I
30 m
i oMl pedi,
L9Ear (3 AT
50
2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2 Result Summa
2.640 GHz 2.690 GHz 100.000 kHz 268919 GHz 23.80 dBm -200.00 dB
2,690 GHz 2691 GHz 1.000 MHz 2.69000 GHz 5.20 dBm 200.00 dB
2691 GHz 2695 GHz. 1.000 MHz 2.69109 GHz -14.58 dBm -200.00 dB
2695 GHz 2.740 GHz 1.000 MHz 2.69524 GHz -29.41 dBm -200.00 dB
2.740 GHz 2.795 GHz 1.000 Mz 274548 GHz -37.30 dBm 200.00 dB
I PR

12:39:37 08.06.2021

Channel power -10dBm > -20.4dBm (PASS)

Reflevel 20200dBm  Offset 227008 * RBW 10kHz seL
« At 308 ® SWT 100 ms  VBW 30Kz _Mode Sweep Count 100/100
1ACR 1Rm Avg
30 dBe T Hr
20
10 dBan
0
10
P
o
3
30 o ov
40dBo % T t
At i\ Mg Ay
WMW' TR AN Mp g Mmoo o]
50 : :
G 2.6905 GHz 1001 pts 204.0 kHa/
3 Result Summa: None |
Tx1 (Ref) 1,000 Mz ~20.40 dBm
Tx Total -20.40 dBm
R
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 /50MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

| - B
.

Ref Level 40.00.dBm  Offset 2270 05 Made Auto Sweep saL RefLevel 50.00dBm  Offset 22.70d8. Mode Auto Sweep
Count 100/100 Count 100/100

1 Suiou inisions

80 dBhmit-Chock- + Shss. 40 dByH-Chick 2

Line _SPUR|QUS_LINE_ABS_0d2 Phss Line _SPURJOUS_LINE_ABS_0d2 Phss

30 dBm 1 1 SpORIGUS_UNE_ABS_002

20 0

10 0

o PR w——— ST e s e e s i e || [l T v "

‘ e

an
SPURIOUS_LINE_ABS 002

30 dBm ) I o
[
-40 dBm
50
.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2475 GH: 8004 pts 1 Miiz/ 2346 Gt || B Resutt Summa:
2 Result Summa:
2.640 GHz 2.690 GHz 100,000 kHz 2.67962 GHz 0.36 dBm -29.64 dB
2475 GHz 2490 GHz 1.000 Mtz 248974 GHz 3082 dBm -3.82 o 2650 GHz 2691 GHz 1.000 MHz 269000 GHz -22.93 dBm 1293 dB
2.490 GHz 2495 GHz 1.000 MHz 2.49474 GHz -21.21 dBm -14.21 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69200 GHz -23.29 dBm -13.29dB
235 Gtz 2496 Gz 500,000 kitz 2.49598 GHz -29.28 dBm -16.28 dB 3695 Ghiz 2740 Gz 11000 Mz 2.605 66 GHz -25.88 dBm 1288 dB
2496 Gl 2.546 GHz 100000 kiz 254256 GHz 0.28 dBm a7 2.740 GHz 2.795 Ghz 1.000 MHz 2.76332 GHz -37.27 dBm 1227 dB
e T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 50MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm Offset 2270 dB Made Auto Sweep S5GL Ref Level 40.00 dBm  Offset 22.70 d8 Mode Sweep SGL
Count 100/100 Count 100/100
40 diiw . s
line _SPURJOUS_LINE_ABS o2
30 dBe
20 i
10 | 10 ‘l
] o “
10 l
20 dBs “v
] 30 ‘ % |
11 a0 il oy !\ -
: | L Y () VWO ¢
—7 " IJ I T i () Y
Tt EYEEIPIRSEUIGP I PSPPIV [ L PRIV V.Y S 24
50
2.64 GH: 10005 pts 15.5 MH; 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz £ Las = 2
2 Result Summat
2 Result Summa
— — — TS 2640 GHz 2690 GHz 100.000 kiz 2.68919 GHz 22.42 dBm 200.00 dB
oen : : y - 2,690 GHz 2691 GHz 1.000 MHz 2.69000 GHz -4.78 dBm 200.00 dB
2490 Gite 2495 Grte 1.000 Mtz 249486 GHz -16.90 dBm 2691 Ghz 25695 GHz 1.000 MHz 2.69119 GHz -12.02 dBm 200.00 dB
2435 Gtz 2496 Ghr 500000 ke o -14.62dBm 2,695 GHz 2740 Gtz 1,000 MHz 269724 GHz -22.97 dBm 200,00 dB
e THe 2SSz JIUOUOAHE = d 2.740 GHz 2.795 GHz 1.000 MHz 277223 GHz -37.19 dBm 200.00 dB
[ I T

12:52:41 08.06.2021

12:40:22 08.06.2021

24022

Channel power -10dBm > -20.24dBm (PASS)

Reflevel 4020 dBm  Offset 22.70dB # RBW 10 kHz
- At 3048 & SWT
1 ACIR

100 ms ® VBW 30 kHz _Mode Sweep

sGL
Count 100/100

1Rm Avg

30 dBa

CF 2.6905 GHz

S

(S T W T

WWMWu A

204.0 kHz/ Span 2.04 MHz

2 Result Summa;

Tx1 (Ref) 1.000 MHz

Tx Total

None

-20.24 dBm
-20.24 dBm

12:43:46 08.06.2021

Ready

[ e
= o
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 / 50MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

. Spect
Reflevel 4000dBm Offset 27003 Mode AutoSweep saL RefLevel 5000 dBm  Offset 227048 Made Auto Sweep seL
Count 10100 Count 100/100
ETa =
pryEE— " RRss 40 dBh b -
Line _SPUR|OUS_LINE_ABS_og2 PRSS Line _SPURIOUS_LINE_ABS_042 PRSS
30 dBm APORBUS e ABs_002
0 0
10 w
o e e T L e N e e N T ! )
10
a0 .
SPUiBUs e aBs_oo2 | |
30 dBm H Biiias TN
|-
40 dBm : :
50
264 GHz 10005 pts 15.5 ML/ 2.795 GHz
2475 GHz 8004 pts 1 M/ 259660 || s
2 Result Summa: I
2.640 GHz 2.690 GHz 100,000 kHz 2.64186 GHz 0.54 dBm -29.46 dB
2475 GHz 2490 GHz 1.000 MHz 289033 GHz -31.22 dBm -6.22 i 2650 GHz 2691 GHz 1,000 Mtz 269000 GHz -24.10 dBm 1410 dB
2,490 Gz 2495 GHz 1.000 MHz 209487 GHz -27.79 dBm -14.79 dB 2691 GHz 2695 GHz 1.000 MHz 2.69140 GHz -22.97 dBm -12.97 dB
2495 Gtz 2496 Gz 500,000 kitz 2.49596 GHz 31.71 dBm -18.71 dB 3695 Ghiz T80 GHe 11000 MH: 260665 GHz 26,89 dBm 38548
2.496 Gl 2546 GHz 100000 kHz 251213 GHz -0.17 dBm -30.17 dB 2740 cr 3795 orte 1000 M 275002 GHz 3713 dBm 221348
[ BT I -
= 23546
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 227008

Made Auto Sweep saL Reflevel 9000d3m Offset 227008 Mode Sweep saL
Count 100/100 Count 100/100
40 dibiFitChock- 1 Rhss.
ine _SPURJOUS_LINE_ABS_od2 P
30 dBe
b .
0 | 10
o 0
10 A 10 f
I L
an il 20 a8y L
Lt 30
30 dB Ll f |
Y [0 ,l.\
40 dbm—— 1 i T - T T H | e eneavmars a1
VL NERSPRTW VN PRV W) SO Y 1PV I PRSPPSO | ool
50
264 GH 10005 155 Mk 2795 G
2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 7 Iemlt‘snmmu 10005 pts = 2
2 Result Summa
2.640 GHz 2.690 GHz 100.000 kHz 268921 GHz 20.91 dBm -200.00 dB
175Gz 2450 Griz 11000 Mtz L5981 o 247 ddm AN A 2690 Ghz 2691 Gz 1,000 Miz 2.69000 GHz -5.86 dBm 200.00 dB
2490 GHe 1495 GHe 1.000 Mz 249495 Gz -14.97 dém 19748 2691 GHz 2695 GHz2 1.000 MHz 269104 GHz -15.93 dBm 200.00 dB
La85G1; 2496 GHe 500000 ke 249600 GHz 1610 dBm 31048 2695 Gz 2740 Gtz 1,000 MHz 269877 GHz -30.76 dBm 200,00 dB
Lo 1oi6CH: 100000 kiiz 232679 GHz L] SRCEZ 2740 Ghz 2795 GHz 1.000 MHz 2.77869 GHz -37.47 dBm 200.00 dB
o DR R e

12:54:12 08.06.2021

AT

12:41:17 08.06.2021

Channel power -10dBm > -21.4dBm (PASS)

Reflevel 4020 dBm  Offset 22.70d8 » RBW 10 kHz sGL
- Att 30dB & SWT 100 ms ® VBW 30 kHz Mode Sweep Count 100/100
1ACLR 1Rm Avg
30 dBe it
20
10 dB
0
-10
30 =
s0dom ey ! { !
AT uJ»‘vﬂJ‘u’«wA-..s Wt b |
50 e
CF 2.6905 GHz 1001 pts 204.0 kHz/
2 Result Summat None I
Tx1 (Ref) 1.000 MHz -21.40 dBm
Tx Totol -21.40 dBm

"oL003031
2231

B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 227008

Mode Auto Sweep

saL RefLevel 40.00dBm  Offset 22.70 d8.

Count 100/100

1 Spurious Emissions

a0

Mode Auto Sweep

s6L

Count 100/100

Line SPUE‘DLS LINE_ABS_0d2

pryEE— " Rhss.
Line _SPURJGUS_LINE_ABS_0f2
30 dBm APORBUS e ABs_002
P 20
10 10
0 FL e 2
A A e At s I e FUNZLVEIR
10
Lfl[fzer
SPUtaBUs_UNE_ABs 002
T e
oo { UMMM
. P} 'I
40 dBm U[
50
2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2.546 GHx [2 Result Summai
2 Result Summa:
2.640 GHz 2.690 GHz 100,000 kHz 2.66313 GHz -1.01 dBm -31.01 dB
2475 GHz 2490 GHz 1.000 MHz 2483633 GHz -3268dBm -1.64 2650 GHz 2691 GHz 1.000 MHz 269000 GHz -25.83 dBm 15.83 dB
2490 GHz 2495 Gz 1.000 MH: 2.49498 GHz -28.43 dBm -15.43 dB 2691 GHe 2695 Giix 1,000 Mtz 2.69150 GHz 3746 dBm 17.46 B
235 Gtz 2496 Gz 500,000 kitz 2.49588 GHz -33.20 dBm -20.20 dB 3695 Ghiz 2740 Gz 11000 Mz 2.68573 GHz 30,58 dBm 17558 dB
2496 GHz 2.546 GHz 100.000 kiz ZEITIS R 2 L] 3Z7s 2.740 GHz 2.795 Ghz 1.000 MHz 2.76695 GHz 37.36 dBm 1236 dB
ety IR oy OS2 ey I T
= 23811
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz

/ CP OFDM / QPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
Ref Level 40.00dBm  Offset 227008 Mode Sweep Ref Level 40.00dBm  Offset 22.70 d8 Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
40 dBe
30 dBan
20 7
| 1 ‘
0
| 10 I’l
10 dBr ’
|
20 20 dBs ’
n | 2 | \
sl | | T
20 dBi Y — || Ay AR SS9 P T 1 T
WM it senrs) Naagn M A psser ittt et o | [0 | i
50
01 p AT PETT :::::ls“mm. 10005 pts 16.5 MHz/ 2.795 GHz
L —— B @B 2Ta 2 = o -
2.490 GHz 2.495 GHz 1.000 MHz 249481 GHz 1512 dBm 2691 GHz 2,695 GHz 1.000 MHz 269171 GHz -10.79 dBm 200.00 dB
2.495 Ghz 249 Gz 1.000 Mtz 249598 GHz -7.27 dBm 2695 GHz 2.750GHz 1.000 MHz 69622 GHz -19.47 dBm 200.00 dB
2496 Glz 2556 Gtz 100.000 kHz 2.49700 GHz 1852 dBm 2.750 GHz 2.795 GHz 1.000 MHz 278991 GHz -37.27 dBm 200.00 dB
rery NN o VR Reoty N 5 OO0
13:21:12  08.06.2021 13:47:40  08.06.2021
Channel power -13dBm > -19.03dBm (PASS) Channel power -10dBm > -15.88dBm (PASS)
ml_g’ug wmag"; Offtset 22.70 0B * RBW 10 kHz SGL Reflevel 4020 dBm  Offset 22.70dB » RBW 10 kHz SGL
- At 308  SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100 | * Att 3048 ® SWT 100 ms ® VBW 30kHz Mode Sweep Count 100/100
1ACQR 1 1 ACIR 1Rm Avg
i
30 dBe i3S 30 dBn T e
20
10 dBmr
0dBm 0
-10 -10
20 dBm + - - T
30 — AR 30 NJM'M'”" e b
T e b
L [ AN FRT AR
{ i f Al
AT Y A |
solijof) L T 50 !
\ ‘
CF 2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz | | (77,6905 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summa: None
|
Tx1 (Ref) 1.000 MH; -19.03 dBm -
TeTora l 219,03 dBm T Reh 1900 Mty s
T T P T
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 /60MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00.dBm  Offset 2270 05 Made Auto Sweep saL RefLevel 50.00dBm  Offset 22.70d8. Mode Auto Sweep s6L
Count 100/100 Count 100/100

1 Spurious Eminions

80 dBhmit-Chock- + Shss. 40 dByH-Chick 2

Line _SPUR|QUS_LINE_ABS_0d2 Line _SPURJOUS_LINE_ABS_0d2 Phss

30 dBm 1 1 SpORIGUS_UNE_ABS_002

20 0

10 0

o

o T
T e T e e e e ‘M‘MI s A
[

SR iBus e |ABS 002 | e lwm
"
meywnﬂ,p_\m, W ] Wiy, |
| ] —

-40 dBm
50
2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2556 GHz | o
esult Summa

2 Result Summa:

2630 GHz 2690 GHz 100.000 kHz 2.65715 GHz -28.43 dB
2475 GHz 2490 GHz 1.000 Mtz 248772 GHz -25.29 dBm -0.29 dB 2,690 GHz 2691 GHz 1.000 Mtiz 2.69008 GHz -9.85dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49223 GHz -22.37 dBm -9.37 dB 2691 GHz 2695 GHz 1.000 MHz 2.69459 GHz 933dB
2495 GHe 2,496 GHz 1.000 Miz 249591 GHz -23.11 dBm 10.11 dB 3695 GHr 3750 GHz 1,000 MHz 269784 GHz 7.54 4B
2496.GHz 2556 GHz 100000 kiz TSGR ST BT e 2.750 GHz 2795 Ghz 1.000 MHz 2.78907 GHz 1236 dB
ey B 0 o -
13:18:24 0B8.06.2021 13:52:22 08.06.2021
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FR1 n41 / 60MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  Offset 22.70d8 Mode Sweep saL Ref Level 40.00dBm Offset 22.70 d8 Mode Sweep SGL

Count 100/100 Count 100/100
40 dBen - 1
30 dBa
20
| 10
0 ] o

4
20 N {
i | | 30 } \]H‘ T
L L | i |
40 dBmr T A A
TP VRO N ROES ey [ YR v | ~E§’~’\~W-M[" i
50

2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz

008 ot 2.1 it/ 2356 GHz || P Result Summa
2630GHz 2690 GHz 100.000 kiz 2.68909 GHz 16.63 dBm ~200.00 dB
2475 GHz 2.490 Gz 1.000 MHz 249050 GHz -27.42dBm -200. 2690 GHz 2691 GHz 1.000 MHz 269004 GHz -7.40 dBm -200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 249466 GHz -14.44 dBm -200. 2691 GHz 2,695 GHz 1.000 MHz 2.69147 GHz -14.63 dBm -200.00 d8
2495 Ghz 2496 Ghz 1.000 MHz 249599 GHz ;628 dBm -200. 2695 GHz 2.750GHz 1.000 MHz 269556 GHz -35.44 dBm -200.00 dB
2.496 GHz 2556 GHz 100.000 kitz 2.49697 GHz 14.20dBm =200 2.750 GHz 2795 Ghz 1.000 MHz 2.76906 GHz -37.54 dBm -200.00 dB
oo DR e U T —

13:19:25 08.06.2021 13:48:38  08.06.2021

Channel power -13dBm > -19.4dBm (PASS) Channel power -10dBm > -19.87dBm (PASS)

Reflevel 2020dBm  Offset 22,708 * RBW 10kHz saL Reflevel 4020dBm  Offset 22.70dB » RBW 10kHz SGL

A 3008 ® SWT 100 ms ® VBW 30kiz Mode Sweep Count 100100 | # Att 3048 ® SWT__ 100ms ® VBW 30kHz _Mode Sweep Count 100/100
i ‘
|
30 dm iy 30 dBn r -
20
10 dBan

0dbm 0

10 10

20 dBrmr - 20 T

st ¥ S AT AN
o NSV Y VWA g
30 — A 30 T A
AN 7
" O A A W’V\,MA
AT 40 B 1 W‘V\W T T T
A ) L jl I
A FTITAR o| I IMWLJN\: ) |
&Q‘f’“‘ﬂ"ﬁ#\‘\!“)‘\- W A 50 'v‘u s unq" W u‘u!’j\_ﬁlm"w"«'y]wu 1.!'.)“' ) "']
CF2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz | | (726905 Gz 1001 pts 204.0 kHz/ Span 2.04 MHz
7 Result Summar None 3 Result Summa Nonc
Tx1 (Ref) 1.000 MHz -19.40 dBm Tx! (Ref) 1.000 MHz -19.87 dBm
Tx Total -19.40 dBm Tx Total -19.87 dBm
rery  EEEEEE o UL o R N e
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FR1 n41 / 60MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00cBm  Offset 22.70d8 Mode Sweep

oL RefLevel 40.00dBm  Offset 22.70 d8. Mode Auto Sweep s6L

Count 100/100 Count 100/100
1 Spurious Emisons
v 40 daipt Coecl .
e lous _une_ass_od2 Line _SPURJOUS_LINE_ABS_0d2 Phss
30 20 40,
SPORIBUS_UNE_ABS_002
2 20
10 di 0
0 P T VO Oy U Ay U e P ey r :3 K P T T “.w
‘ it
|
20 4 { ! } 120 a6
| SPURIBUS e ABs_002 | i rm
M,
40 dBm - - R
50
263 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2.475 GH: 8004 8.1 MH: 2.556 GH:
L2479 61 04 pts LM G4z | | (7 Result Summa
2 Result Summar |
2630 GHz 2690 GHz 100.000 kHz 2.68645 GHz 1.98 dBm -28.02 dB
2475 GHz 2.490 GHz 1.000 MHz 248934 GHz -25.15 dBm 0.15d8 2680 GHz 2691 GHe 1.000 MHz 2.69004 GHz 18.16 dBm 8.16 dB
2,490 GHz 2,495 GHz 1.000 MHz 249452 GHz -24.34 dBm -11.34d8 2,691 GHz 2695 GHz 1.000 MHz 269494 GHz 18,52 dBm 852 dB
2495 GHz 2496 GHz 1,000 MHz 2.49595 GHz -22.16 dBm -9.16 dB 3695 GHz 3750 GHz 1.000 MRz 2.69730 GHz 19.38 dBm .98 dB
2.496 GHz 2.556 GHz 100.000 kHz 2.51610 GHz -0.54 dBm -30.54 dB 2.750 GHz 2.795 GHz 1.000 MHz 2.77803 GHz -37.39 dBm -12.39 dB

T ;U
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